
Package leaflet: Information for the user 

 

TROXEVASIN, 20 mg/g gel 

troxerutin 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  
1. What Troxevasin gel is and what it is used for 

2. What you need to know before you use Troxevasin gel 

3. How to use Troxevasin gel 

4. Possible side effects 

5. How to store Troxevasin gel 

6. Contents of the pack and other information 

 

 

1. What Troxevasin gel is and what it is used for 
 

The main active substance of Troxevasin gel is troxerutin. 

Troxerutin protects small blood vessels, or capillaries, by reducing their permeability and fragility. 

The medicine improves the muscle tone of vein walls and blocks the dilative effect of inflammatory 

agents (e.g. histamine, bradykinin and acetylcholine). 

Troxerutin also reduces inflammation in the tissues around veins, improves venous and capillary tone 

and prevents aggregation of platelets, promotes improvement of circulation in case of varicose veins.  

The pharmacodynamics of the medicine is associated with antioxidant effects, i.e., preventing the 

harmful effect of substances (free radicals) created in the course of metabolism due to various 

environmental factors on cell membranes. 

Pharmacokinetics. The gel base was selected to ensure sufficient absorption and skin penetration of 

the active substance in order to achieve high active substance content in inflamed tissues. 

 

Indication: Local treatment of superficial vein inflammations. 

 

 

2. What you need to know before you use Troxevasin gel 

 

Do not use Troxevasin gel  
- if you are allergic to troxerutin or any of the other ingredients of this medicine (listed in section 6). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking Troxevasin gel. 

 

Treatment success depends on regular use of the gel in sufficient quantities over an extended period of 

time. 

Troxevasin may only be applied to intact skin. It should not be applied to open wounds, eczemas, eyes 

or mucous membranes. 

Troxevasin gel contains benzalkonium chloride. This substance may cause allergic reactions. 

 

 



Other medicines and Troxevasin gel 

Tell your doctor if you are using or have recently used any other medicines, including over-the-

counter medicines. 

There are no reports on the interactions of Troxevasin gel with other medicines. 

 

Troxevasin gel with food, drink and alcohol 

No restrictions. 

 

Pregnancy, breast-feeding and fertility  

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

No data are available on adverse effects of the medicine on the foetus. However, it is not advisable to 

use it in the first trimester of pregnancy. 

Very small quantities of troxerutin can bass into breast milk, but there are no reports on clinically 

significant effects of the medicine on new-born children. 

 

Driving and using machines 
The medicine does not affect the ability to drive or operate moving equipment. 

 

Troxevasin gel contains benzalkonium chloride 

Benzalkonium chloride may irritate the skin. Do not apply the gel to the breasts if you are breast-

feeding, as the baby may get it while breast-feeding. 

 

 

3. How to use Troxevasin gel 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Apply the gel to affected areas in the morning and in the evening; massage the areas until the medicine 

is absorbed. The product does not leave stains (oily or smelling) on clothes. 

 

If you feel that the effect of gel is too strong or too weak, talk to your doctor or pharmacist. 

 

If you use more Troxevasin gel than you should 
No cases of overdose have been reported. 

In case of accidental ingestion of large quantities of gel, use generally applicable elimination methods 

(substances to induce vomiting) and symptomatic treatment.  

 

If you forget to take Troxevasin gel 

If you forget to use Troxevasin gel, continue using it according to your normal schedule without 

increasing the dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Skin irritation reactions (redness, itching, rash, eczema, dermatitis) are possible in very rare cases. 

They subside quickly after treatment is discontinued. 

 

 

 



Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Troxevasin gel 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 25°C. 

Do not freeze. 

 

Do not use this medicine after the expiry date which is stated on the carton after “EXP”. The expiry 

date refers to the last day of that month. 

 

Use the gel within 6 months after first opening. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Troxevasin gel contains 
- The active substance is toxerutin. 1 g of gel contains 20 mg of toxerutin. 

- The excipients are: carbomer, disoidum EDTA, benzalkonium chloride, triethanolamine, 

purified water. 

 

What Troxevasin gel looks like and contents of the pack 

Troxevasin gel is a yellowish to light brown gel. 

20 mg/g (2%) gel: 

- aluminium tube: 40 g of gel. 

- laminate tube: 20 g, 40 g or 100 g of gel. 

One tube per pack. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder  

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturer  

Balkanpharma-Troyan AD,  

1, Krayrechna Str.,  

5600 Troyan, 

Bulgaria 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB Teva Baltics Eesti filiaal 

Hallivanamehe 4 

file://///arhiiv.ravimiamet.lan/MLHoidla/HUM/!RIIKLIK/Actavis/Trocxevasin_gel/Muutus/83105/20130404/www.ravimiamet.ee


11317 Tallinn 

Tel: +372 6610 801 

 

This leaflet was last revised in December 2020. 


